SPJ BUILDING SERVICES PVT LTD

SEWAGE TREATMENT PLANT DOMESTIC WASTE STP

SPJ BUILDING SERVICES P LTD /,,/ | R (£ 1L e

WASTE WATER TREATMENT PLANT & SYSTEM WITH VERY ADVANCE TECHNOLOGY



AUTOMATIC MOBILE DOMESTIC SEWAGE TREATMENT PLANT (AMD-STP)

SPJ BUILDINGS P LTD Containerized compact mobile Sewage
Treatment Plant is totally self-contained, covered, single piece
packaged treatment system for onsite wastewater treatment. Package
STPs are innovative and truly versatile systems for the effective
treatment of wastewater, including Nutrient removal. They can be

configured for BOD reduction, suspended solids reduction,
Ammoniacal and/or total Nitrogen reduction and Phosphorus
reduction. membrane Bio Reactor (MBR) with geletic media has been
built into the Single Packaged Plant to create the physical-biological
treatment with water recycling.

Containerized sewage treatment plant is located inside a standard
shipping container; it can be relocated and installed with ease at other
locations. In most cases it is a two-day operation and requires a flat
bedded truck and a crane. These Containerized Plants can effectively
meet the demand of water in remote areas. It can be easily installed
and operated and can be moved to new sites. In various
environmental and municipal emergencies this plant is preferred.

Features & Benefits of STP

« Leading Edge sewage treatment plant

« Incorporate very Advance technology.

o Idea for sites where water reuse is premium.

« High removal efficiency for nitrogen, BOD & COD,

. Fewer process to achieve comparable effluent quality.

Ba

DESCRIPTION SPECIFICATION

TECHNICAL SPECIFICATION OF ADM-STP

A
PRODUCT NAME ADMSTP - Automatic

Sewage Treatment Plant
. MODEL PPA - STP - 5000
| CAPACITY 250 LPH — 5000 LPD
_ TYPE OF SYSTEM AUTOMATIC
- ELECTRICAL LOAD 1.0 KW TO 1.5 KW
1 moc

STEEL
TREATMENT SCHEME |2 oo e e e e el e e
" MOC OF MOTOR

Standard
m MATERIAL OF HOUSING

[\ MATERIAL OF SKID
| AERATION SYSTEM
. SOLID SEPERATION SLUDGE BAG

L INPUT 5000 LITERS/DAY

(14 | OUTPUT 5000 LITERS/DAY

Domestic Mobile

NANO DIFFUSED AERATION



SEWAG TREATMENT PLANT (MBBR)
Preliminary Treatment:

— screening process.

— Oil removal process.

— Sewage mixing process.
Secondary Treatment:

— Biological treatment process ( MBBR/
TRICKLING FILTER/ SAFF/ SBR/EA)

— Secondary sludge settling process.
— Sludge treatment Process.

— BOD & COD removal process.
Tertiary Treatment:

— Depth filtration / Polishing process.

— Polishing of TSS, SDI, Color, Turbidity, etc.

Fine filtration:

— Ultra filtration— filtration up to 0.1

micron for flushing usages Polishing of,

Turbidity, Virus etc.
Disinfection Treatment:
— Bactria/ germ/ covid.

— Ultra violet treatment & ozonation
treatment system final polishing process

SEWAG TREATI\/I ENT PLANT (MBBR)

ZLZYZ Ty
////'/ rf

| SEWAG TREATI\/IENT PLANT

e = -
= : \ 1 ALk ﬁﬁg . “
= ST 1; f —

- /

SEWAG TREATI\/IENT PLANT (SBR)

(_RICKLI;NG FILTER/SAFF)

~ :;“"i"ﬂl ;3&

SEWAG TREATMENT PLANT (EA)




MBR membrane

Anaerobic o :
erobic poo
pool MBR Reactor

Air blower

B 5 =

i




SPJ- SEWAGE TREATMENT PLANT( MEMBRANE BIO REACTOR)

SL |PARTICULARES 25 KLD 50 KLD 75 KLD 100 KLD
BAR SCREEN CHAMBER, OIL & GRASE TRAP, EQUALIZATION TANK & TREATED WATER TANK IN CIVIL CLIENT
SCOPE.
1 |BAR SCREEN 300 X500 MMINSS 400 X600 MMINSS |500 X700 MMINSS |600 X 800 MM IN SS
2 ::I‘E’;VNI",I\\’/IAI:FEETR PUMP 1.25 M3/HR-2 NO 2.5 M3/HR-2 NO 3.75 M3/HR-2 NO 5 M3/HR-2 NO
3 |ANOXIC MISER 0.5 HP-1.0 NO 1.0HP-1.0NO 1.0HP-1.0NO 1.5HP-1.0NO

ANOXIC MISXER

1250 LITERS (2.0 X 0.32

2250 (2.0X0.6 M X 2.2

3000 (2.0 X 0.75 M X

4000 (2.0X1.0MX 2.2

4 K M X 2.2 M )-MS-FRP, 5 |M ) LITERS-MS-FRP, 5 [2.2 M ) LITERS-MS-FRP,M )LITERS-MS-FRP, 5
MM & 2 MM MM & 2 MM 5 MM & 2 MM MM & 2 MM
40 CUM /HRAT0.4 |60 CUM /HRATO0.4 |90 CUM /HRAT0.4 |90 CUM /HR AT 0.4

5 |AIR BLOWER KG/SQCM - 2.0 KG/SQCM - 2 NO KG/SQCM - 2 NO KG/SQCM - 2 NO
NO(1W+1S) KIRLOSKAR|(1W+1S) KIRLOSKAR  |(1W+1S) KIRLOSKAR  |(1W+1S) KIRLOSKAR
4000 (2.0 X 1.0 M X 2.2 [6000 (2.0 X 1.5 M X 2.2/8000 (2.0 X 2.0 M X 2.2/10000 (2.0 X 2.5 M X 2.2

6 |[MBR TANK M ) LITERS-MS-FRP,5 |M )LITERS-MS-FRP,5 |M )LITERS-MS-FRP,5 [M ) LITERS-MS-FRP, 5
MM & 2 MM MM & 2 MM MM & 2 MM MM & 2 MM

7 IMBR MODULE 1.25 CUM PER 2.5 CUM PER 4.0 CUM PER 4.0 CUM PER

2 lSUCTION PUMP ;g (CIUV'\\,’L/I':)R'Z NO2 |3 6 cUM/HR-2NO  |4.5CUM/ HR-2 NO2 NO|6.0 CUM/ HR-2 NO2 NO
KIRLOSKAR (1W+1S) KIRLOSKAR  |(1W+1S) KIRLOSKAR  |(1W+1S) KIRLOSKAR

o SLUDGE TREANFER |1.5 CUM AT 8 M HEAD -2.0 CUM AT 8 M HEAD -2.5 CUM AT 8 M HEAD -3.0 CUM AT 8 M HEAD -

PUMP 2.0 NOS 2.0 NOS 2.0 NOS 2.0 NOS
10 |[DOSING SYSTEM (0.5 LPH -1.0 NO 0.5 LPH-1.0 NO 0.5 LPH -1.0 NO 0.5 LPH -1.0 NO

11

SLUDGE HOLDING
TANK

1.5 CUM (2.0 X 0.38 M
X2.2M )-5MM MS -

2.0 CUM (2.0 X 0.5 M X
2.2M )-5MM MS -

3.0 CUM (2.0 X 0.75 M
X2.2M )-5MM MS -

4.0 CUM (2.0 X 1.0 M X
22M )-5MM MS -

FRP 2 MM FRP 2 MM FRP 2 MM FRP 2 MM
300 X 300 MM-PP 8 (300 X 300 MM-PP 10 |300 X300 MM-PP 12 (300 X 300 MM- PP 12
12 |FILTER PRESS PLATES MANUAL-1.0 |PLATES MANUAL1.0 |PLATES MANUAL1.0 |PLATES MANUAL-1.0

NO, MAKE: PP AQUA

NO, MAKE: PP AQUA

NO, MAKE: PP AQUA

NO, MAKE: PP AQUA

13

ELECTRICAL PANNEL

& CALBLE

1.0 SET, MAKE: MARK

ENGG

1.0 SET, MAKE: MARK

ENGG

1.0 SET, MAKE: MARK

ENGG

1.0 SET, MAKE: MARK

ENGG




Electromagnetic Spectrum
Vislbsle Liaht

Waveluntgth (i)

- ARE Tem UV Hahe wavelenath

Wf':-v

MULT IGRADE
SAND FILTER

ACTIVATED CARBON
FILTER

Ozone System will be System
intagrated onto onea
skid. Tum-key systam
will be ready to opaerate
upon delivery. L -
Undissolved ozone
pas can ba used in
water nolding t
haip reduce COD
levels

L e vt s v

contnct tenk will provics sxcelient
tranafer of axonm inlo water wsing
Datthing, and allowing wainr pressures

10 b maintained during operation
Lirrmabond Baw Vit

Vantur Inpector, mixar, ta
ond pump will be vsod to
maximize arone transfer
iMoo water. Tank will also
offer some contact Hime Walee + Qeone ¥
wilh czone

Alr uu-v-uruéiuf providaes |
comprossed air for |

Ozone Genarator will
convert up to 10% of
e Gxygen inlo 0zone




